

Tablets

1.	Acetaminophen Tablets 500mg
2.	Acyclovir Tablets 200 mg & 400 mg
3.	Albendazole Tablets 400 mg
4.	Alendronate Monosodium Tablets 70 mg
5.	Alprazolam Tablets 0.25 mg, 0.5 mg, 1 mg & 2 mg
6.	Amiodaron Tablets 200 mg
7.	Amlodipine Tablets 5 mg & 10 mg
8.	Artemether & Lumefantrine DT Tablets (20 + 120 mg)
9.	Artemether & Lumefantrine Tablets (80 + 480 mg)
10.	Aspirin Delayed Releases Tablets 81 mg
11.	Atorvastatin Tablets 10 mg, 20 mg & 40 mg
12.	Azithromycin Tablets 250 mg , 500 mg & 1000 mg
13.	Biperiden Tablets 2 mg & 4 mg
14.	Bisacodyl Tablets 5 mg & 10 mg
15.	Bisoprolol Tablets 2.5 mg , 5 mg & 10 mg
16.	Bromazepam Tablets 1.5 mg, 3 mg & 6 mg
17.	Calcium Acetate Tablets 667 mg
18.	Calcium Citrate Tablets 600 mg
19.	Celecoxib Tablets 200 mg
20.	Cetirizine Tablets 5 mg & 10 mg

21.	Chlorpromazine Hydrochloride Tablets 25 mg & 100 mg
22.	Ciprofloxacin & Ornidazole Tablets (500 + 500 mg)
23.	Ciprofloxacin Tablets 250 mg & 500 mg
24.	Citalopram Tablets 10 mg
25.	Clomipramine Tablets 10 mg 25mg
26.	Clonazepam Tablets 1mg & 2 mg
27.	Clopidogrel Tablets 75 mg
28.	Daclatasvir Tablets 60 mg
29.	Dapagliflozin Tablets 5 mg & 10 mg
30.	Darunavir Tablets 800 mg
31.	Deferasirox DT Tablets 500 mg
32.	Desloratadine & Montelukast Tablets (2.5 + 5 mg) & (5 + 10 mg)
33.	Desloratadine Tablets 5 mg
34.	Diazepam Tablets 5 mg & 10 mg
35.	Diclofenac Potassium Tablets 25 mg & 50 mg
36.	Diclofenac Sodium Tablets 75 mg & 100 mg
37.	Diosmin & Hesperidin Tablets (450 + 50 mg)
38.	Doxazosin Tablets 4 mg
39.	Entecavir Tablets 0.5 mg & 1 mg
40.	Erythromycin Stearate Tablets 250 mg
41.	Etoricoxib Tablets 90 mg
42.	Fenofibrate Tablets 160 mg

43.	Finasteride Tablets 5 mg
44.	Fluconazole Tablets 150 mg & 400 mg
45.	Flupentixol & Melitracen Tablets (0.5 + 10 mg)
46.	Folic Acid Tablets 5 mg & 400 mcg
47.	Gabapentin Tablets 100 mg & 300 mg
48.	Gemfibrozil Tablets 600 mg
49.	Glibenclamide Tablets 10 mg
50.	Hydralazine HCL Tablets 25 mg
51.	Hydrochlorothiazide Tablets 25 mg & 50 mg
52.	Hydrocortisone Tablets 10 mg & 20 mg
53.	Hydroxychloroquine Tablets 200 mg & 400 mg
54.	Ibandronate Sodium Tablets 150 mg
55.	Ibuprofen Tablets 400 mg
56.	Imipramine Tablets 10mg 25mg
57.	Indomethacin Tablets 25 mg
58.	Irbesartan Tablets 150 mg & 300 mg
59.	Isosorbide Dinitrate Tablets 10 mg
60.	Ketoconazole Tablets 200 mg
61.	Ketoprofen Tablets 75 mg
62.	Labetalol Tablets 200 mg
63.	Levetiracetam Tablets 500 mg
64.	Levocetirizine & Montelukast Tablets (2.5 + 5 mg) & (5 + 10 mg)

65.	Levocetirizine Tablets 5 mg
66.	Levodopa & Carbidopa Tablets (250 + 25 mg)
67.	Levofloxacin Tablets & Ornidazole Tablets (500 + 500 mg)
68.	Levofloxacin Tablets 250 mg & 500 mg
69.	Linezolid Tablets 600 mg
70.	Lisinopril & Hydrochlorothiazide Tablets (5 + 12.5 mg), (10 + 12.5 mg) & (20 + 12.5 mg)
71.	Lithium Carbonate Tablets 400 mg
72.	Loratadine Tablets 10 mg
73.	Lorazepam Tablets 1 mg
74.	Losartan Potassium & Hydrochlorothiazide Tablets (50 + 12.5) mg
75.	Losartan Potassium Tablets 25 mg, 50 mg & 100 mg
76.	Mefenamic Acid Tablets 250 mg & 500 mg
77.	Meprobamate Tablets 400 mg
78.	Metformin & Glibenclamide Tablets (500 + 5 mg)
79.	Metformin & Vildagliptin Tablets (1000 + 50 mg)
80.	Metformin Tablets 850 mg
81.	Methyldopa Tablets 250 mg
82.	Methylprednisolone Tablets 4 mg, 8mg & 16 mg
83.	Metoprolol Tartrate Tablets 50 mg & 100 mg
84.	Metronidazole Tablets 250 mg & 500 mg
85.	Montelukast & Desloratadine Tablets (5 + 2.5 mg) & (10 + 5 mg)

86.	Montelukast Tablets 10 mg
87.	Moxifloxacin Tablets 400 mg
88.	Multi vitamins Tablets
89.	Nefopam HCL & Paracetamol Tablets (30 + 325 mg)
90.	Naproxen Tablets 500mg
91.	Nirmatrelvir Tablets 150 mg
92.	Nystatin Tablets 500000 IU
93.	Omeprazole Tablets 20 mg
94.	Ondansetron Tablets 8 mg
95.	Oxybutynin Tablets 5 mg
96.	Pantoprazole & Domperidone Tablets (40+30 mg)
97.	Pantoprazole Tablets 40 mg
98.	Paracetamol & Orphenadrine Citrate Tablets (450 + 35 mg)
99.	Paracetamol + Ibuprofen + Caffeine Tablets
100.	Paracetamol Tablets 1000 mg
101.	Paracetamol Tablets 500 mg
102.	Paracetamol, Phenylephrine, CPM & Caffeine Tablets (500+10+2+30 mg)
103.	Phenobarbital Tablets 100 mg
104.	Phenytoin Sodium Tablets 25 mg
105.	Potassium Iodide Tablets 100 mcg & 200 mcg
106.	Potassium Iodide Tablets 65 mg
107.	Prednisolone Tablets 5 mg & 20 mg

108.	Pregabalin Tablet 75 mg & 150 mg
109.	Primaquine Phosphate Tablets 15 mg
110.	Probenecid Tablets 500 mg
111.	Prochlorperazine Tablets 5 mg
112.	Quetiapine Tablets 25 mg & 100 mg
113.	Raltegravir Tablets 400 mg
114.	Ranitidine Tablets 150 mg
115.	Ritonavir Tablets 100 mg
116.	Rivaroxaban Tablets 10 mg, 15 mg & 20 mg
117.	Rosuvastatin Tablets 5 mg, 10 mg, 20mg & 40 mg
118.	Sacubitril & Valsartan Tablets 50 mg, 100mg & 200 mg
119.	Salbutamol Tablets 2 mg
120.	Serratiopeptidase Tablets 10 mg
121.	Sildenafil Citrate Tablets 50 mg & 100 mg
122.	Simvastatin Tablets 20 mg
123.	Sitagliptin Tablets 25 mg, 50 mg & 100 mg
124.	Sodium Valproate Tablets 150,200,250,400 & 500 CR
125.	Sofosbuvir & Velpatasvir Tablets (400+100 mg)
126.	Sofosbuvir Tablets 400 mg
127.	Spiramycin Tablets 1M. IU & 3M. IU
128.	Spironolactone Tablets 25mg & 100 mg
129.	Sulfasalazine Tablets 500 mg

130.	Tadalafil Tablets 5 mg & 20 mg
131.	Tenofovir Alafenamide Hemi fumarate Tablets 25 mg
132.	Tenofovir Disoproxil Fumarate Tablets 300 mg
133.	Telmisartan Tablets 40 mg & 80 mg
134.	Terbinafine Tablets 250 mg & 500 mg
135.	Tetracycline Tablets 250 mg
136.	Tolperisone Tablets 150 mg
137.	Tramadol & Acetaminophen Tablets (37.5 + 325 mg)
138.	Tramadol Tablets 50 mg
139.	Tranexamic Acid Tablets 500 mg
140.	Trypsin Chymotrypsin Tablets
141.	Valproic Acid Tablets 150, 200, 250, 400 & 500 mg CR
142.	Valsartan & Hydrochlorothiazide Tablets (160 + 12.5 mg)
143.	Valsartan Tablets 160 mg
144.	Vildagliptin & Metformin Tablets (50 +1000 mg) & (50 + 500mg)
145.	Vildagliptin Tablets 50 mg
146.	Vitamin B12 (Cyanocobalamin) Tablets 50mcg, 500mcg & 1000mcg
147.	Vitamin B6 Tablets 25 mg & 50mg
148.	Vitamin D3 Chewable Tablets 500000 IU
149.	Zinc Sulphate Tablets 20mg
150.	Zolpidem Tablets 10 mg